INDIANA DEPARTMENT OF ENVIRONMENTAL MANAGEMENT

We Protect Hoosiers and Our Environment.
100 N. Senate Avenue ¢ Indianapolis, IN 46204

(800) 451-6027 « (317) 232-8603 * www.idem.IN.gov

Eric J. Holcomb Brian C. Rockensuess
Governor Commissioner

VIA ELECTRONIC MAIL June 20, 2024

Mr. Scott Gregory, Director of Environmental and Safety
Indiana Packers Corporation

6755 West 100 North

Delphi, IN 46923

Dear Mr. Gregory:

Re: Final IWP Permit No. INPO00047
Indiana Packers Corporation
Delphi, IN - Carroll County

Your application for an Industrial Wastewater Pretreatment (IWP) Permit has been
processed in accordance with the Indiana Department of Environmental Management's
(IDEM) permitting authority under IC 13-15 (formerly IC 13-7-10) and the provisions of
[...]
49, Attach any representative sampling data3 pertaining to the facility discharge to the sewer system. Explain below and/or
in the attachment(s) where and when the sampling was accomplished, what type of sample was taken (i.e., grab,
composite), and how many samples were analyzed. Be sure the sampling and analytical methods conform to 40 CFR Part
136. If they do not, indicate what method was used.

In accordance with the current permit, discharge at Outfall 001 was sampled daily for total flow, pH, CBODS, TSS, Ammonia,
TKN, and COD, and monthly for oil and grease. All samples were 24-hour composites except for the E}H and oil and grease

samples, which were grab samples. Wastewater sampling data is provided in Attachment D. E C E | VF D
MADR LY.,
LLLLRTA AL
# Aftach any sampling data? pertaining to the facility discharge to the sewer system. IDEM/OWG
=1\ (

Inlal

BRI NGWATER BRANCH

(Continued on page 8)

3
If no sampling data is available, testing must be performed on the discharge for any pollutant believed to be present. The sample must be a 24-hour composite taken

during normal production activity and/or representing typical wastewater flows. A representative list of pollutants is contained in Table | (on page 10 of this
application). Please check the pollutants you know or suspect of being in your discharge. New facilities should use the table to indicate what pollutants will be

present or suspected to be present in proposed wastestreams. Page 7 of 9



Indiana Department of Environmental Management Application for Industrial Wastewater Pretreatment (IWP) Permit

Office of Water Quali 10-04
PART L: SPILL PREVENTION

60. Do you have chemical storage containers, bins, or ponds at your facility?
Yes [No

61. Do you have floor drains in your manufacturing or chemical storage area(s)?

X Yes** [] No

**If yes, identify where they discharge to:

All process floor drains are connected and flow to the facility's pretreatment plant.

» Attach a list of the types and quantity of chemicals used or planned for use. Copies of Manufacturer's Safety Data
Sheets (MSDS) may be requested for additional information.

PART M: NON-DISCHARGED WASTES
62. Are any waste liquids or sludges generated and not disposed of in the sanitary sewer system?

XYes* []No
*If YES, provide the following information (attach additional sheets if necessary):
Waste(s) Generated QqantiFy . Disposal Method
(per year; specify units)
. Dewatered Sludge 12,523 ton Sent to offsite bio-digester
b Used Oil 2,300 gal Recycled
c Scald Tub Water 3,168,000 gal Sent to offsite
d.
e.
L
¢ RECEIVED
h. MAR 4 2024
i IDEM/OWG
DRINKING .&%’fjwww
js

PART N: ADMINISTRATIVE OPERATIONS AND PROCEDURES ACT (AOPA)

» On copies of the form entitled, "Identification Of Potentially Affected Persons" (Form # 49456) (available from the IDEM
Office of Water Quality or on the Internet at http://www.IN.gov/icpriwebfile/formsdiv/49456.pdf ), list the names and
addresses of all persons who, to your knowledge, may be potentially affected by the discharge from your facility. The AOPA
(Administrative Operations And Procedures Act) requires such parties to be individually notified by IDEM when the proposed
and final permit is public noticed. Persons not notified may have the final permit rendered null and void if they have been
substantially prejudiced by the lack of notice.  See Attachment E.

(Continued on page 9)

Page 8 of 9



Indiana Depariment of Environmental Management Application for Industrial Wastewater Pretreatment (IWP) Parmit
Office of Water Quality 10-04

PART O: AUTHORIZED REPRESENTATIVE STATEMENT

“| certify under penaity of law that this document and all attachments were prepared under my direction or supervision in
accordance with a system designed to assure that qualified personnel properly gather and evaluate the information
submitted. Based on my inquiry of the person or persons who manage the system, or those persons directly responsible
for gathering the information, the information submitted is, to the best of my knowledge and belief, true, accurate, and
complete. | am aware that there are significant penalties for submitting false information, including the possibility of fine and
imprisonment for knowing violations."

Aaron Molskness / Vice President of Engineering ol-2 q » 2.0 2"(
Name/Title Date (mm/ddfyyyy)

(765) 564-3680

R anr. Mdids e

Signature Phone # ((XXX) XXX-XXXX)

RECEIVED
MAR 4 2024

IDEM/OWQ
DRINKING WATER BRANCH

Page 9 of 9



TABLE 1: POLLUTANTS OF CONCERN
PRIORITY POLLUTANTS LIST

(40 CFR 403, APPENDIX B)

HEAVY METALS AND INORGANICS

TOXIC ORGANICS: AROMATICS

[ Antimony (Sh)md Benzene
W Arsenic (As) [0 | Benzene, chioro-
| [ Asbestos [] | Benzene, 1,2-dichloro-
] Beryllium (Be) [0 | Benzene, 1,3-dichloro-
O Cadmium (Cd) [0 | Benzene, 1,4-dichloro-
[ Chromium (Cr) Benzene, hexachloro-; HCB
Copper (Cu) Benzene, ethyl-
Cyanides (CN) Benzene, nitro-
| [ Lead (Pb) [l | Toluene
[ [] Mercury (Hg) Toluene, 2,4-dinitro-; DNT
[l Nickel (Ni) [] | Toluene, 2,6-dinitro-
O Selenium (Se) [] | Benzene, 1,24-trichloro-
[l Silver (Ag)
| [ Thallium (TI) TOXIC ORGANICS: POLYNUCLEAR AROMATIC
[ | Zinc (zn) HYDROCARBONS (PAHSs)
[] | 2-Chloronaphthalene
TOXIC ORGANICS: ETHERS [] | Benzo (a) anthracene
[l Ether, bis(2-chloroethy!) [] | Benzo (b) fluoranthene; B(b)F
[l Ether, bis(2-chloroisopropyl) [7] | Benzo (k) fluoranthene; B(k)F
] Ether, 2-chloroethyl vinyl [0 | Benzo (a) pyrene; B(a)P
| Ether, 4-chlorophenyl phenyl [ | !deno (1,2,3-cd) pyrene; IP
] Ether, 4-bromophenyl phenyl Dibenzo (a,h) anthracene; DBA
[] Bis (2-chloroethoxy) methane [ ] Benzo (ghi) perylene
[ | Acenaphthene
TOXIC ORGANICS: PHTHALATES (] | Acenaphthylene
L] Phthalate, dimethyl; DMP ] | Anthracene
(] | Phthalate, diethyl; DEP (1 | Chrysene
[] | Pnthalate, di-n-butyl; DBP [ | Fluoranthene RE~ ..
] Phthalate, di-n-octyl; DOP [J | Fluorene —YKIVE]D)
O Phthalate, bis(2-ethylhexyl); DEHP [l | Naphthalene MAR L 2654
[l Phthalate, butyl benzyl; BBP [] | Phenanthrene . DEn B
[] | Pyrene RINKIng WA/S:WQDH
TOXIC ORGANICS: NITROGEN COMPOUNDS
1] Nitrosamine, dimethyl- TOXIC ORGANICS: PCB's
| Nitrosamine, diphenyl- PCB-1016; Aroclor 1016
] Nitrosamine, di-n-propyl- PCB-1221; Aroclor 1221
[] Benzidine [] [ PCB-1232; Aroclor 1232
] Benzidine, 3,3'-dichloro- [1 | PCB-1242; Aroclor 1242
] Hydrazine, 1,2-diphenyl- [] | PCB-1248; Aroclor 1248
] Acrylonitrile ] | PCB-1254; Aroclor 1254
PCB-1260; Aroclor 1260
TOXIC ORGANICS: PHENOLS

Phenol

TOXIC ORGANICS: HALOGENATED ALIPHATIC

Phenol, 2-chloro

HYDROCARBONS

Phenol, 2,4-dichloro-; 2,4-DCP

Methane, chloro-; methyl chloride

Phenol, 2,4,6-trichloro-

N

Methane, dichloro-; Methylene chloride

Phenol, pentachloro-; PCP

Methane, trichloro-; chloroform

Phenol, 2-nitro-

Methane, tetrachloro-; Carbon tetrachloride

Phenol, 4-nitro-

Methane, bromo-; methyl bromide

Phenol, 2,4-dinitro-; 2,4-DNP

Methane, dichlorobromo-

Phenol, 2,4-dimethyl-

Methane, chlorodibromom-

m-Cresol, p-chloro-

Methane, tribromo-; bromoform

O0O0OOCO0O0OoO

o-Cresol, 4,6-dinitro-; DNOC

I O

Ethane, chloro-




TABLE 1: POLLUTANTS OF CONCERN (CONTINUED)

Ethane, 1,1-dichloro-
Ethane, 1,2-dichloro-
Ethane, 1,1,1-trichloro-
Ethane, 1,1,2-trichloro-
Ethane, 1,1,2,2-tetrachloro-
Ethane, hexachloro- NONCONVENTIONAL POLLUTANTS OF CONCERN:
Ethylene, chloro-; Vinyl Chloride (NOT LISTED AS TOXIC OR CONVENTIONAL)
Ethylene, 1,1-dichloro-; 1,1-DCE Ammonia (NH3)

Ethylene, 1,2-trans-dichloro- Chlorides (Cl-1)

Ethylene, trichloro-; TCE Sulfides (S-2)

Ethylene, tetrachloro-; Perchloroethylene Total Dissolved Solids (TDS)

Propane, 1,2-dichloro- Phosphate (PO4)

Propylene, 1,3-dichloro- Chemical Oxygen Demand (COD)

Butadiene, hexachloro-; HCBD

Biochemical Oxygen Demand (BOD)
pH (Acid or Base)

Total Suspended Solids (TSS)

Qil and Grease (0&G)

XXX

XX

IDDDDDDD A

XOOO

Cyclopentadiene, hexachloro-; HCCPD

o [OOOOC

XIC ORGANICS: PESTICIDES

alpha-Endosulfan
Endosulfan sulfate
beta-Endosulfan
Hexachlorocyclohexanes.

alpha-BHC
beta-BHC

gamma-BHC

delta-BHC; Lindane
Aldrin; HHDN
Dieldrin; HEOD

4,4-DDE
4,4-DDT, p,p-DDT

4,4'-DDD; p,p'-DDD; p,p'-TDE
Endrin

Endrin aldehyde
Heptachlor

Heptachlor epoxide

Chlordane

-oboobobloolobk b booooooooo

Toxaphene

RECEIVED

TOXIC ORGANICS: OXYGENATED COMPOUNDS Jia

AN B ;
] | Acrolein AR 47024

EM/OuAse
W

ID,
TOXIC ORGANICS: MISCELLANEOUS PHINKING WATER ‘Brgs.

HANCH
[1 | isophorone

[J | 2,3,7,8-tetrachlorodibenzo-p-dioxin; TCDD; dioxin




Attachment B

Description of Wastewater Pretreatment




48. Attachment — Part J: Wastewater Treatment

Plant process water is gravity fed to the Rendering tunnel, where a static screen is the first step of
solids removal. The flow rate of the process wastewater may vary from 0 to 1,000 gallons per minute
(gpm). Solids are collected from the static screen and sent to rendering.

After the static screen, process wastewater flows into Pump Pit No. 1, where it is pumped into a dual
drum rotatory screen that removes solids not retained by the static screen. Solids collected by the
rotary screen are loaded into bins and taken to rendering for processing. Process wastewater from the
rotary screen then flows into two solids separation units (Floater #1 and #2), which have a capacity of
3,000 gallons each. These floaters (#1 and #2) remove floatable greases, fats, and oils. Solids that
settle on the bottom of the floaters are collected and diaphragm pumped into bins with the floatable
greases, fats, and oils and taken to rendering for further processing.

After the floaters, process wastewater is directed into Pump Pit #2 and is pumped into a 528,000-gallon
buffer tank. This buffer tank can also be utilized as temporary wastewater storage in the event of an
equipment failure within the facility’s pretreatment plant or Delphi’'s POTW.

From the buffer tank, process wastewater flows at a controlled rate into Pump Pit No. 3, where
submersible pumps transfer the wastewater into the Primary (Chemical) DAF. The average flow is 700
gpm, with flows ranging from 400 to 900 gpm. Ferric chloride is injected into the wastewater as it enters
the DAF flocculation tubes. The flocculation tubes are 18 feet in length and 8 inches in diameter. In this
step, the wastewater changes direction 21 times to ensure thorough and complete mixing. At the
effluent end of the flocculation tube, an anionic polymer is injected into the wastewater before it is
directed into the Primary (Chemical) DAF. This DAF is rated for a flow of 1,320 gpm and has a 10,000-
gallon capacity with a retention time of 14 minutes at 700 gpm. Compressed air is diffused into the
recycled water stream of the DAF, which assists in the floatation of solids with the chemistry added to
the process. These solids are skimmed into the float receiver tank and then transferred to a sludge
storage tank.

From the sludge tank, the sludge is pumped to two (2) horizontal decanter centrifuges where a cationic
polymer is added and then the solids are dewatered. The dewatered cake from the centrifuges
averages approximately 25 to 30 percent dry solids. The dewatered sludge is loaded into trailers and
transported to an offsite bio-digester for generating methane to run an electrical generator. The water
from the centrifuges is routed to Pit No. 2.

The effluent from the Primary DAF is split; a majority of the wastewater is routed to a lift station for
further processing, while the remainder (approximately 10%-15%) is slip streamed. The lift station has
two (2) 1,000 gpm pumps which are automatically operated by a float system. These pumps transfer
the wastewater into two (2) 1,000,000-gallon equalization tanks.

The slip streamed portion of the Primary DAF effluent is directed to the final effluent to the City of
Delphi, bypassing the equalization tanks. This is in accordance with an agreement between IPC and
the City to facilitate a better CBOD/ammonia ratio for easier treatment at the POTW.

The equalization tanks serve two purposes. The first is flow equalization to the City during weekend
and non-production periods. The second is to provide aerobic biological degradation of organic soluble
matter. Each equalization tank has a depth of 19 feet and a diameter of 100 feet. The"%ﬂ{ﬂ"j‘{f?@ﬁ D
diffusers in each tank to provide aeration and promote mixing. The diffusers deliver up to 6,989 pounds

MAR 4 2024
www.arcadis.com

Attachment B — IPC IWP Permit Application DB
DRINKING WATER BRANL



of air to each equalization tank per day. The effluent is then gravity fed to a valve pit that is metered by
an automated controller.

From the valve pit, the wastewater gravity flows to an interceptor/lift station. Pumps are installed on the
upstream side of the lift station to transfer wastewater into two (2) clarifiers operated in parallel. The
clarifiers are 15,000-gallon Dissolved Air Floatation (DAF) units and are referred to as the Biological
DAFs. The DAFs have a continuous flow rate of approximately 520 gpm.

The effluent from the Biological DAFs is gravity fed to the downstream side of the lift station and then to
a manhole where it is combined with the facility’s sanitary sewer discharge. The combined flow is
continuously monitored and recorded by a 24-hour composite sampler and Parshall flume, respectively,
prior to discharge through Outfall 001 to the City of Delphi sewer system.

The sludge from the Biological DAFs is pumped into the Primary DAF float receiver tank and processed
through the centrifuge dewatering system as described above.

RECEIVED
MAR 4 2024
IDEM/OWC,
DRINKING WATER

: SRANCH
www.arcadis.com ‘ \é .

Attachment B — IPC IWP Permit Application



Attachment C

Wastewater Pretreatment Flow Diagram




SITE ID
ZANITARY vm.u H vaO-._.lz.o n.\l

SCREININGS
TO RENDERING

KOTATING - =
ICREEN DECANTER

CENTRIFUGE

| »] =f A

g0LIDI TO
BIODIQESTER

PUMP
PIT#I

EFFLUENT
FLUME

e PLANT OUTFLOW |
oar 70 CITY PLANT
N
FLOTATOR FLOTATOR o S LIFT
FLOC am SANPLE
" n controL W PIPING 3raTio [sAnrLik]

VALVE A
SHEIMMNG TO,
RENDERING

CHEMICAL

0DIUM HYDROXIDE
PUMP (IF REQUIRED)
piTm

PUMP FERRIC ANIGNIE

TR ]ml CHLORIDE POLYMER PH METER

1,600,000 GAL
EQUALEZATION
TANK

]
DLOWER BULDING VALVE PIT m
2500 CFM AIR |_ v.rczmq.,.; m
e = :
o 2
u:_u_w.momﬁl”_r I— Y.unbE.vﬁﬁA \] CONTROL VALVE @
SHEET | —REVISION
BEST—mees T | [ (31°37 INDIANA PACKERS CORPORATION
2los/ol]  System Modifications Update SCAIR 5 DELPHI INDIANA
3Joan1s Added Biological DAF
4l0224] _ Added 2nd Biological DAF )
500224 | Added sludge return Bio-DAFs >Sludge Tank ’)\ >. m Hm ’)\ >‘H‘mw

LB1™\YA LB
4 2024
IDEM/OWG
DRINKING WATER BRANCH

MAR




Attachment D
Wastewater Sampling Data

/

Q
DRINKING WATER BRANCH




49, Attachment — Part K: Sampling Data

) O ) 5}
BOD SS f ohia 0D
GD s Grease
11/01/2022 1.072 7.79 7.77 1,300 2,058 352 673 4,137
11/02/2022 1.060 7.20 7.19 1,915 2,609 547 973 5,922
11/03/2022 1.075 7.40 7.40 1,350 2,467 622 1,166 5,705
11/04/2022 1.021 7.49 7.49 1,464 2,939 592 1,065 5,713
11/05/2022 0.703 7.62 7.61 543 1,144 432 681 2,508
11/06/2022 0.348 7.92 7.92 155 334 144 283 836
11/07/2022 0.967 7.62 7.61 672 1,345 337 549 3,062
11/08/2022 1.055 6.87 6.86 1,620 1,761 375 627 4,578
11/09/2022 1.061 7.05 7.03 < 44 1,338 1,771 471 719 4,622
11/10/2022 1.074 7.45 7.45 1,279 1,658 405 713 4,329
11/11/2022 1.107 7.74 7.74 586 1,339 380 615 2,891
11/12/2022 1.101 7.07 7.07 405 1,792 298 549 2,412
11/13/2022 0.858 7.05 7.05 95 251 106 420 1,346
11/14/2022 0.987 7.42 7.41 305 659 166 483 1,886
11/16/2022 1.178 7.23 721 851 1,081 442 712 3,352
11/16/2022 1.106 7.42 7.42 695 1,800 419 675 3,493
11/17/2022 1.105 7.75 7.73 496 1,445 379 596 2,762
11/18/2022 1.063 7.86 7.85 312 931 346 575 2,125
11/19/2022 0.581 7.81 7.80 533 1,503 161 434 2,861
11/20/2022 0.270 7.36 7.36 38 192 32 121 460
11/21/2022 0.961 6.90 6.90 457 1,002 196 391 2,274
11/22/2022 1.082 7.70 7.70 431 1,219 397 579 2,375
11/23/2022 1.012 7.80 7.80 219 887 342 435 1,942
11/24/2022 0.642 7.57 7.57 200 696 195 386 1,787
11/25/2022 0.966 6.83 6.83 277 806 229 468 1,999
11/26/2022 1.059 713 7.13 353 1,458 289 468 2,470
11/27/2022 0.699 7.30 7.30 127 379 140 314 1,178